
RE6024
UTILITY BENCH
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Parts List

Item No. Description QTY

1 Main Frame 1

2 Bottom Frame 1

3 Foot Pad 2

4 Plug 5

5 Flat Washer φ9×φ16×1.6 7

6 Flat Hex Nut M6 4

7 Flat Head Cap Screw M6×16 4

8 Button Head Cap Screw M8×70 1

9 Button Head Cap Screw M8×25 6

10 Flat Washer φ11×φ20×2 4

11 Socket Head Cap Screw M10×25 4

12 Foot Cover φ82 3

13 Flat Head Cap Screw M10×20 3

14 Seat Pad 1

15 Back Pad 1

16 Spring Washer φ10 4
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Exploded View
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STEP 1

9

15

9

5

9

5

9

5

5

95

11

16
11

16

10

8

10

5

14

Item No. Description QTY Item No. Description QTY

5 Flat Washer φ9×φ16×1.6 7 11 Socket Head Cap Screw M10×25 4

8 Button Head Cap Screw M8×70 1 14 Seat Pad 1

9 Button Head Cap Screw M8×25 6 15 Back Pad 1

10 Flat Washer φ11×φ20×2 4 16 Spring Washer φ10 4
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